FITMENT
INSTRUCTIONS

CANOPY CAMPER TO SUIT
CHEVROLET COLORADO (SB &
LB)

All rights reserved. No part of this document may be reproduced, translated, stored in a retrieval system, or transmitted, in any form or by any means, electronic,
mechanical, photocopying, recording or otherwise, without prior written permission of the owner.

Review all instructions information carefully before installation.

Any damages, direct or incidental to the installer and/or property due to incorrect installation of any parts are the responsibility of the installer. Due to the
various applications and fitment options available, the responsibility lies with the user to ensure all mounting points are secure and tight before every trip. If
unsure, consult with your Distributor regarding the operations of our products.

Users are advised to be mindful of the load they are carrying and drive in accordance with road conditions.

DISCLAIMER




Mounting & Filler Kit - Component Identification (SB)

>

ASSY SIFADOVEE ONIINNOW

ASSY SIFADWEE DNIINNOW

£

ATEWISSY
LNINOJWOD INQad DV1

00-LO-ASSV-1-3TIH-INS-DV 129 |

[4

ATAWISSY SININOIWOD AFHD

00~ 1O-ASSY-LRA-3T14-d34-D0-A3HDT7 |

L

"ALD

NOILdI¥DS3a

d39WINN Ldvd

"'ON W3l




tion (LB)

ica

Component ldentif

Mounting & Filler Ki

ASSY S13M0WHE DNLLNNOW

ASSY SLIHIVHE ONILNNON ATHD)

ATENESSY LD 43T LNOYS

EOrAS SV UNHITI- LNSETAIHITO

ATHNISEY SLNINO W00 AIHDY

0010 ASSV-LDEEI TS M3 -00-AIHDE9L

AMD

NOWdIH0530

HIGWNN Ldvd

ST LLHI-M4-D

OHMIASEY|  HIENIS




Important Note - Load Bin Preparation:

The first step in this installation, is to gain access to the load bin holes, to be

used for attaching the mounting brackets, shown in the image below.

Access Point
(Front)

Access Point
(Rear)

S| :
.

The front and rear mounting brackets must be installed at this stage, as there
will be no access to the fasteners once the Canopy Camper is seated on the load
bin.

Take note of the sub-assembles, shown on the next page, components from

these sub-assemblies will be needed at this initial stage.



Rear Mounting Bracket Sub-Assembly (2 supplied in Mounting Kit)

TEM NO. PART NUMBER DESCRIPTION MATERIAL QTY.
1 209-CCDC-MNT-BRK-O1-00 MOUNTING BRACKET A5 304 [Bmm) ]
2 209-CCOC-MNT-DSC-01-00 MOUNTING BRACKET DISC| AISI 304 (4mm) 3
3 209-CCDC-MNI-BRE-02-00 MOUNTING BRACKET SIDE] AISI 304 (3mim) 2
4 TT-20146-TOP-MNT-BRET-01-00 TOP MOUNTING BRACKET ASI304 [Bmm) ]
5 MI12 Flat W asher Flat Washer AlSI 316 2
6 M12 NutCap Plastic Nut Cap PE Lotg‘éfrg\gi%d'um ]
7 M1 2x40 Hex Head Bolt Hex Head Bolt AlSI 316
& M12 Myloc Mut Nyloc Nut AlSI316
9 MBNutCap Plastic Nut Cap PE Lotg‘éfrﬁgi%d'um 3
10 DIN 125 M8 Flat Washer Flat W asher AlSI3146 2
11 DIN 985 M8 MNyloc Nut Myloc Nut AlSI3146 2
12 MExZ20 Hex Head Bolt Hex Head Bolt AlSI 314 2

Front Mounting Bracket Sub-Assembly (2 supplied in Mounting Kit)

ITEM NO. PART NUMBER DESCRIPTION MATERIAL QY.
! g MOUNTING BRACKET AlSI304 Brmm) 1
2 A0PEECDE MNLDSG: MOLUNTING BRACKET DISC AISI304 (drmm) 3
3 ZEFIE DS MNT-BRE MO UNTING BRACKET SIDE AlSI304 Bram) 2

DIN 5021 1523 Flat
4 ) o Flot Washar AlSI316 1
a Ml 2 Flat Wazhear Flat Wash ar Alsl3la E
& 12 Nut Cap Plastic Nut Cap PE Loﬂrh“jifyd'”m 1
7 W1 230 Hex Head Bolt Hex Head Balt AlSI316 1
d Ml 2 Mylec Mut Myleo Mut AlSl3a 1
162-CHEV-C C-FHT-
g e AL FRONT MOUNTING BRACKET AISI304 Bmm) !
Unnrersal Canopy
10 yonieesal Canepy | CANOPY MOUNTING BRACKET AISI304 Bmm) 1
DIN 125 WG Flat
1 128 e Flot Washer AlSI316 s
12 WiEx20 Hex Head Bolt Hex Head Balt AlSI316 4
E DIN 985 WA Nyloc Mut Myloe Nut AS316 !
14 M Nut Cap Plastic Nut Cap PE '-°E‘§‘g'h“jifydi”m 4




For the front and rear holes, on both the left hand and right hand side of the
load bin, install the fasteners and other components in the order indicated in the

images below:

M12X40 Hex Bolt

M12 Flat Washer

209-CCDC-MNT-DSC-01-00

Insert an M12x40 hex bolt, flat washer, and 209-CCDC-MNT-DSC-01-00 from
inside the load bin side wall cavity, so that it protrudes through the hole, into

the load bin.

209-CCDC-MNT-WLD-01-00

209-CCDC-MNT-DSC-01-00

M12 Nyloc Nut M12 Flat Washer

Slide two (2) spacers (209-CCDC-MNT-DSC-01-00) onto the protruding bolt.
Then attach the bracket (209-CCDC-WLD-DSC-01-00). Fasten the bracket in place,
using an M12 flat washer and M12 Nyloc nut. Ensure that the top surface of the

bracket is parallel with the load bin floor.




Add M8 nut caps, to finish off the bracket installation. You will now have four

brackets installed at the front and rear, on both the LHS and RHS. You can now

continue with the rest of the fitment.




1. Rear Filler Panel Assembly.

ITEM NO. FART MUMBER DESCRIFTION MATERIAL QY.
162-CHEV-BOT-MMNT-
1 SUPP-BRKT-01-00 BOTTOMSUFFORT BRACKET 1080 Alloy (3mm) 1
2 ]62‘CHLEQ/_EJ”]\'_'E')5R‘BOX‘ INNER BOX LH 1060 Alloy (2 1
162-CHEW-RER-BOT- 1060 Alloy Tread Flate
3 COV-PLT-01-00 REAR BOTTOM CONWER PLATE (7 .6rm 2
4 162‘CHREF\(_‘(')']\'_'E')EJR‘BOX‘ INMER BOX RH 1060 Alloy [2rmrm) 1
5 Mé Cage Nut Mg Cage Mut finc Plated Steel 24
DIN 2021 M8x24 Flat
& Washer Flat Washer AlS1316 13
7 DIN 985 18 Nyloc Nut Myloc Nut AlS1316 13
8 MBx20 Hex Head Bolt Hex Head Bolt AlS1316 13
g J\ﬂgx] gOnggaggreesvd Button Heod Hex Socket Screw Al51314 Z
10 MEX18 Flat washer Oversized Mé Flat Washer AlS1316 26
11 483-060 SPRING WASHER - s Al51314 24
50 7380 Mex12
12 Button Heod Hex Button Heod Hex Socket Screw AlSI314 24
Socket Screw g
: PE Low/Mediurm
13 M& Nut Cap Plostic Nut Cap Dareity 13

Always wear appropriate PPE ( Personal protection equipment) when fitting this product.
Although the mounting kit is designed to be DIY, if you have any doubts or concerns, contact an

accredited fitment centre to carry out the work. Alu-Cab will not be liable for any injury to persons,
and/or damage to products and/or vehicles.




2. Fit lower door frame to Filler Panel Assembly as shown.




3. Mount filler panel assembly to load bin as shown.

BOLT REAR BOTTOM ASSEMBLY
TO LOAD BIN BOTH SIDES.

10



4. Fitting of front filler panels.

11



5. Then mount canopy camper base unit on top of load bin.

12



6. Connect rear filler panel assembly and base unit as shown.

OUTER MOUNTING ON BOTH JOINTS

13



INNER MOUNTING ON BOTH JOINTS

14



7. Fit rear door rebate with @4.8 x15 sealed countersink rivets as shown.

REAR DOOR
REBATE

COUNTERSINK

SEALED RIVETS REAR DOOR

RUBBER SEAL

15



8. Fit rear door by mounting 4 x Butt hinges to camper frame as shown. Centre
rear door, top to bottom and the hinge centres left to right. Also mount the

door lock to the camper frame.

REAR DOOR SUPPLIED
FITTED WITH DOOR LOCK AND HINGES

16



9. Attach hinges and lock to camper frame.

BOLT HINGES TO
C A PER FRAMWE

BOLTDOORLOCK
BRACKET TO FRAME

17



Canopy Camper Final Fitment

The tables below show the equipment, i.e. tools and fasteners required to start

the final fitment.

Tools Required:

TOOL

¢ Ratchet

e T-40 Spline Socket

e 13mm Socket

e 13mm Ring Flat Spanner

FRONT LH

CENTRE MOUNTING /7
BRACKET 74

CENTRE MOUNTING
BRACKET

18



1.

Rear left hand and right hand mounting bracket assemblies.

TEM NO. PART NUMBER DESCRIPTION MATERIAL QTY.
1 209-CCD C-MNT-BRK-D1-00 MOUNTING BRACKET ARI304 3mm) 1
2 209-CCOC-MNT-DSC-01-00 MOUNTING BRACKET DISCL AISI 304 (dmm) &
3 209-CCDC-MNT-BRK-02-00 MOUNTING BRACKET SIDE| ABI304 Bmm) | 2
4 T1-2016-TOP-MNT-BRKT-01-00 TOP MOUNTING BRACKET ABI304 (3mm) 1
5 W12 Flat W asher Flat W asher AlSI 316 2
6 M12 NutCap Plastic Nut Cap PE Lotg‘;fri‘gifyd'um ]
7 M12x40 Hex Head Bolt Hex Head Bolt AlSI 316
8 M12 Myloc Mut Nyloc Nut AlSI 316
9 MBNutCap Plastic Nut Cap PE Lotggfri‘gifyd'um 3
10 DI 125 ME Flat Washer Flat W asher AlSI 316 2
11 DIN 985 ME Nyloc Nut Nyloc Nut Al 316 2
12 MEx20 Hex Head Bolt Hex Head Bolt AlSI 316 2

19



2. Front left hand and right hand mounting brackets.

ITEM NO. PART NUMBER DESCRIPTION MATERIAL QY.
! g MOUNTING BRACKET AlSI304 Brmm) 1
2 A0PEECDE MNLDSG: MOLUNTING BRACKET DISC AISI304 (drmm) 3
3 ZEFIE DS MNT-BRE MO UNTING BRACKET SIDE AlSI304 Bram) 2

DIN 5021 1523 Flat
4 ) o Flot Washar AlSI316 1
a Ml 2 Flat Wazhear Flat Wash ar Alsl3la E
& 12 Nut Cap Plastic Nut Cap PE Loﬂrh“jifyd'”m 1
7 W1 230 Hex Head Bolt Hex Head Balt AlSI316 1
d Ml 2 Mylec Mut Myleo Mut AlSl3a 1
162-CHEV-C C-FHT-
g e AL FRONT MOUNTING BRACKET AISI304 Bmm) !
Unnrersal Canopy
10 yonieesal Canepy | CANOPY MOUNTING BRACKET AISI304 Bmm) 1
DIN 125 WG Flat
1 128 e Flot Washer AlSI316 s
12 WiEx20 Hex Head Bolt Hex Head Balt AlSI316 4
E DIN 985 WA Nyloc Mut Myloe Nut AS316 !
14 M Nut Cap Plastic Nut Cap PE '-°E‘§‘g'h“jifydi”m 4

20



3. Centre mounting bracket assembly.

TEAM NO. P ART NUMBER DESCRIPTION M ATERIAL Qry.
1 CMB-000-002 BOTTOM CLAMP BRACKET Al 304 1
TT-2016-TOP-MNT-
2 iy TOP MOUNTING BRACKET AI51304 (3rmm) 1
DIN 933 M8x140 Hex
3 Rl Hex Head Bolt AISI316 1
4 W& Hex Heod Nut Hex Head Nut AlS13T4 2
DIN 933 M&x20 Hex
5 ooaae Hex Head Bolt AIS1316 1
DIN 1254 M8 Fiaf
6 e Flat Washer AISI316 4
7 RS040 W8 Bvlo Nyloc Nut AISI316 1
8 M8 MUt Cap Plastic NUt Cap PE LOD"‘éf’rﬁ‘;"i%dium 3

21




4.

Images below showing rear left & right hand mounting in position.

22



5.

Images below showing front left & right hand mounting in position.

23



6. Images showing centre mounting bracket in position.

&

NB! The Canopy Camper must rest solely on the mounting brackets and
no load is allowed on the load bin. Once this is completed, the Canopy
Camper has been installed successfully.

Enquiries: i
Tel: +27 21 703 302

Should you experience any problems, please contact us so that we can assist you.




